
Reimagining industrial 
water: From commodity 
to strategic asset

December 2025



2

Table of contents

1 Executive summary 3

2 Water: the foundation of industrial 
operations 4

3 Escalating water demand and a shift 
toward water reuse 5

4 Factors accelerating the adoption of 
industrial water reuse 6

6 Benefits of water reuse 11

Building operational security5 10

7 Maximizing return on investment 12

8 Industrial wastewater overview 14

9 Investing in the right technology 15

10 Industrial reuse case studies 16

12 Key insights 26

The future of industrial water reuse 11 24



3

Key findings

• The combined effects of rapid 
industrialization, population 
growth, and climate variability are 
[...]
industrial manufacturing adoption trends.

Industrial manufacturing adoption of water treatment technologies

Figure 8. Industrial manufacturing wastewater complexity

Low HighContaminant complexity

The size of the bubble indicates the relative volume of wastewater generated 

W
at

er
 re

us
e 

po
te

nt
ia

l

Low

High

Food & 
Beverage 
Industry

Chemical 
Industry

Pharmaceutical 
Industry

Semi-
conductor
Industry



16

Microelectronics/Case Study: 

Driving sustainable outcomes 
using advanced membrane systems

Challenges
Given the semiconductor industry's dependence on ultrapure water (UPW), Silfex 
implemented an advanced water reuse and recycling program to mitigate growing 
water-related risks.

With cleanroom operations generating significant wastewater and reliance on municipal 
supplies posing long-term risks, Silfex needed to identify efficient ways to reduce water 
consumption and increase internal water reuse.

Solution
Silfex initiated a comprehensive assessment of its water treatment systems, analyzing the 
volume and chemical characteristics of individual waste streams. 

The facility then implemented a brine recovery reverse osmosis (RO) system to capture 
and reuse RO reject water and overflow from precision cleaning processes.

Impact

Achieved a 15% reduction in ultrapure water 
system waste through early recovery efforts.

Projected to save millions of gallons of water 
annually and futureproof plant from public 
water supply disruptions.

Reduced dependence on municipal water 
significantly, building operational resilience 
and avoiding the cost of expensive treatment 
chemicals.

Enabled recycling and reuse of up to 80% of 
cleanroom wastewater.

Springfield, 
Ohio, USA

https://www.xylem.com/en-us/resources/blog-posts/making-waves-liquid-assets-boosting-semiconductor-industry-resilience/

Industrials are turning to advanced membranes to hit tougher water and sustainability targets with less effort. Next-gen nanocomposite, 
ceramic, and high-flux membranes deliver higher durability, better selectivity, and stronger fouling resistance—helping operators reclaim 
more process water, cut discharge, and shrink freshwater demand. Silfex is a strong example: by recovering RO reject and cleanroom 
wastewater with high-efficiency membranes, they’re recycling high-purity water, reducing use, and strengthening long-term sustainability 
performance.

Silfex recycles 80% of wastewater with membrane technology



17

Microelectronics/Case Study: 

Accelerating semiconductor production with Build-
Own-Operate water solutions

Challenges
A new microelectronics facility in Sherman, Texas, required immediate access to high-
purity rinse water to commission new tooling while permanent infrastructure was still under 
design. 

Traditional construction timelines and complex permitting made it difficult to meet startup 
schedules without temporary water treatment capabilities.

Solution
Rapid Deployment: Xylem AQUA pros mobilized three containerized treatment 
systems—including pretreatment, reverse osmosis, and ultrapure polishing—each 
installed in roughly two weeks.

Flexible Water Management Services Model: Delivered as a turnkey Build-Own-
Operate agreement, Xylem owned and operated the temporary systems, ensuring 
compliance, uptime, and water quality without customer capital expenditure.

Operational Support:

• Continuous service from on-site AQUA Pro experts

• Remote system monitoring and optimization

• Modular design enabling staged startup and scalability

Impact

Sherman,
Texas

https://www.xylem.com/en-us/resources/blog-posts/xylem-aqua-pro-service-professionals/

Innovative facilities are increasingly embracing water management service models, leveraging temporary, third-party-operated 
systems to meet immediate needs during construction or expansion. By adopting this approach, facilities can maintain high water 
quality and operational continuity while avoiding the capital and operational challenges of traditional ownership.

Texas microelectronics facility secures water reliability through water management services

The success of the temporary 
systems has provided a blueprint to guide 
the facility’s permanent wastewater 
treatment and reuse system.

The temporary water management systems kept 
production on track and exceeded performance 
expectations regarding water quality and 
quantity, leading the customer to extend all three 
contracts. 



18

Microelectronics/Case Study: 

Enhancing water security 
with advanced ion exchange

Challenges
The PCB manufacturing process at the facility involves multiple rinse and wash stages, 
particularly during board population and soldering. These steps generate wastewater 
containing surfactants and heavy metals like copper, lead, and tin, making treatment 
complex and necessary before reuse.

Solution
To address the challenges, the plant adopted a wastewater ion exchange system, which 
uses ion exchange resins and tailored media to selectively remove dissolved ionic 
contaminants from process water.

This technology operates using modular, DOT-compliant vessels filled with 
mixed-bed resin.

The integration of ion exchange resin to purify processed water proved to be a robust and 
future-ready solution for complex industrial effluents. The system not only ensures 
regulatory compliance, it also positions the facility for sustainable water reuse and long-
term operational resilience by reducing dependency on municipal water.

Impact

West Coast,
United States

https://www.xylem.com/en-us/resources/case-studies/recycling-waste-rinsewater-meets-production-needs-during-water-shortage/

Advances in ion exchange resins are giving industries more precise, efficient, and durable wastewater treatment. Modern resins offer 
higher capacity, easier regeneration, and stronger fouling resistance, letting companies recover valuable metals and reuse water at high 
purity. This turns ion exchange from a routine treatment step into a strategic tool for circular water management and sustainable 
operations.

Printed circuit board manufacturer recovers wastewater with ion-exchange services

Enabled 90% water recovery.

Recovered hazardous metals such as copper, 
lead, and tin.

Maintained full production capacity.

Reduced reliance on municipal water by 
increasing circularity.

Streamlined regulatory compliance by reducing 
hazardous materials discharge.



19

Food & Beverage/Case Study:

Anaerobic membrane reactor for high-organic 
load wastewater 

Challenges
The brewery faced the dual challenge of managing high-strength wastewater from its 
brewing operations, while adhering to stringent discharge standards. Limited space for 
upgrades also limited New Belgium Brewing’s options to more traditional 
treatment systems. 

Solution
To address the challenges, New Belgium Brewing adopted the AnMBR, a hybrid system 
that incorporates:

• Anaerobic digestion to break down organic matter and produce methane-rich biogas.

• Ultrafiltration membranes to retain biomass and deliver a high-quality effluent.

The system is uniquely suited for industries generating high-organic-load wastewater and 
needing efficient energy and water reuse solutions in space-constrained settings. 

Impact

Asheville,
North Carolina, 

USA

https://www.xylem.com/en-us/resources/case-studies/brewery-achieves-sustainability-objectives-with-adi-anmbr-solution/

Biological treatment systems help industries tackle high-organic-load wastewater efficiently. Innovations like anaerobic membrane 
bioreactors, aerobic granular sludge, and microbial-electrochemical systems deliver compact, energy-generating, high-performance 
treatment—helping companies meet regulations while advancing circular economy and sustainability goals.

New Belgium Brewing transforms wastewater into green energy

Achieved strict BOD and TSS limit, making 
water suitable for reuse or compliance 
discharge.

It can treat up to 142,000 gallons of 
wastewater/ day.

Ensured high-performance treatment in a 
limited plant footprint through a compact 
design of AnMBR 

Converted organic waste into methane-rich 
biogas, helping offset energy costs.



20

Chemical/Case Study:

How a chemical plant reduced costs, minimized 
risk, and advanced ZLD 

Challenges
A Gulf Coast chemical facility aimed to expand its boiler feedwater capacity while 
achieving a zero liquid discharge (ZLD) target. However, high TDS levels in a proposed 
well-water source threatened to increase regeneration frequency of the aging 
demineralizer system, leading to excessive chemical use, increased wastewater volumes, 
and operational inefficiencies.

Solution
To address these challenges, the facility replaced its unreliable demineralizer with a 
modular water treatment solution. Key components included:

• A 300-gpm expandable reverse osmosis (RO) system with mobile cation softening as 
pretreatment

• Off-site regeneration to eliminate hazardous chemical storage

• Integration of RO concentrate reuse for cooling tower makeup

• Remote monitoring for performance tracking and uptime assurance

The system was deployed under a water management services agreement, reducing 
capital burden and ensuring water quality at a predictable cost.

Impact

Chemical plant,
Gulf Coast,

United States

https://www.xylem.com/en-us/resources/case-studies/turnkey-solution-to-meet-zero-liquid-discharge-goals

By upgrading from a legacy demineralizer to a modern water treatment system, the plant turned an operational burden into ROI through 
reduced costs, higher water reuse, and improved safety – advancing zero liquid discharge goals and long-term sustainability

Gulf Coast chemical plant invests in ZLD and achieves major cost and water savings

Reduced 22 million gallons/year of wastewater.

Improved workplace safety by eliminating on-
site hazardous chemical handling.

Achieved $300,000 savings by eliminating 
emergency mobile demineralizer use.

Reused 2.2 million gallons/month of RO 
concentrate for cooling tower makeup.

Redirected capital and manpower toward core 
operations.



21

Healthcare/Case Study:

A recovery system projected to save millions and 
eliminate feedwater dependency

Challenges
A U.S.-based medical device manufacturer faced production growth limitations due to 
strict municipal water discharge limits and a mandated 10% reduction in industrial water 
consumption. The facility also aimed to minimize raw water usage and reduce disposal 
costs while improving effluent quality. At the time, the plant generated a 375 GPM waste 
stream contaminated with organic and inorganic by-products, posing compliance and 
operational challenges.

Solution
To meet water reuse, quality, and production goals, a nanofiltration (NF) system was 
deployed with:

• Activated carbon for chlorine and organic removal

• Nanofiltration unit for selective rejection of organics while retaining required 
inorganics

• Ozonation and sanitization for microbial control

• On-site storage and distribution system for reuse integration

The system was piloted and optimized to ensure minimal fouling, reduced cleaning, and 
reliable long-term operation.

Impact

United States

https://www.xylem.com/en-us/resources/case-studies/medical-manufacturer-saves-millions-with-water-reuse/

By implementing a high-efficiency nanofiltration system, the manufacturer achieved regulatory compliance, enabled production expansion, 
and secured long-term water cost savings. This smart reuse solution strengthened the facility’s operational resilience and ROI, while 
advancing its sustainability goals.

US Medical Manufacturer expands production while meeting discharge limits with reuse

Recovered 80% of the 375 GPM waste stream 
(300 GPM reused).

Superior water quality achieved, exceeding 
feedwater standards and reducing organics and 
bacteria to target thresholds.

Projected to save $3.36 million over 10 years.

No re-injection of key inorganics required, 
reducing chemical costs.

Saved over 52 million gallons/year of feed 
water.



MLD: Tactical agility ZLD: Visionary endpoint

Purpose Accelerates water recovery while 
optimizing cost and energy

Enables full water loop closure, aligns 
with ESG leadership and compliance

Best For
Industries seeking cost-effective, 
high-recovery systems with 
manageable CapEx

Regions with water scarcity, high 
discharge penalties, or regulatory 
mandates

Value 
proposition

Fast ROI, scalable 
implementation, adaptable 
across sectors

Environmental credibility, resource 
recovery (salts, nutrients), long-term 
autonomy

Strategic 
message

“Build resilience and 
efficiency now”

“Future-proof your operations for 
zero-waste compliance”

Regulatory 
use case

Ideal for voluntary or 
cost-driven reuse

Often mandated in water-scarce or 
highly regulated areas

Role in 
circularity

Mid-point enabler of reuse culture 
and infrastructure

Final milestone in industrial water 
circularity

Table 1. MLD vs ZLD

Growing focus on responsible water practices has made minimum liquid discharge (MLD) and zero liquid discharge (ZLD) essential, complementary approaches 
in industrial water management. Table 1 highlights the strategic differences between the two. ZLD always requires a thermal stage, figure 7 demonstrates how 
using membrane technologies upfront reduces the load on that final step and lowers overall costs.

Figure 7. Cost comparison for MLD and ZLD systems

22

MLD and ZLD: building blocks of industrial water resilience

https://www.sciencedirect.com/science/article/abs/pii/S2213343720307673



Industry Preferred approach

MLD supports the recovery of valuable by-
products (e.g., proteins from whey), while ZLD’s 
thermal processes may degrade organics.

ZLD prevents the discharge of bioactive and 
other harmful substances into the environment.

ZLD prevents the release of the industry’s complex 
and hazardous effluents into the environment.

MLD provides the tactical flexibility to respond to today’s water challenges, while ZLD offers 
a visionary endpoint aligned with circular economy principles.

Phasing the future: from MLD today to ZLD tomorrow

The table outlines preferred approaches tailored to each industry's specific 
needs. However, globally, ZLD is more commonly adopted due to legal 
mandates than as a routine industry practice.

Rather than choosing between MLD and ZLD, companies should view them as complementary milestones on the same journey, toward closed-loop, circular water systems that align with 
economic, environmental, and regulatory objectives. 

23

Minimum Liquid Discharge (MLD) and Zero Liquid Discharge (ZLD) 

Food and 
Beverage 
industry

Pharmaceutical 
Industry

Semiconductor 
Industry

Industrial leaders must adopt a phased approach to sustainable water management.01
MLD should be prioritized as a near-term, scalable solution that delivers immediate 
benefits, regulatory compliance, reduced freshwater intake, and lower operational 
costs. It serves as a pragmatic starting point, especially in regions with moderate 
water stress or evolving discharge norms.

02
However, forward-looking organizations should simultaneously chart a path toward 
ZLD as a long-term objective. ZLD ensures complete elimination of liquid waste and 
enables resource recovery, aligning operations with future environmental mandates, 
circular economy principles, and investor expectations around ESG performance.

03

Adopting this dual-track strategy positions organizations to stay ahead of tightening 
regulations while future-proofing operations against escalating water and 
environmental risks.04



24

The future of industrial reuse: hybrid systems & membrane innovation

Hybrid systems that combine key treatment technologies will ease adoption and 
help industrials make the most of their reuse potential.

By integrating physical, chemical, biological, and thermal processes with 
advanced digital solutions, commercial water users can: 
• improve contaminant removal
• reduce energy consumption and operational costs 